
U.S. STEEL GROUP 
A. division of USX Corporation 

TUBULAR PRODUCTS DATE: 1 0/08/08 
INSPECTIQN CERTIFICATE 

VYPE - IN ACCORDANEE WlTH ISO 10274 i EN10204 f OINSQOM) 
TIME: 18:03:00 t)SX 

MARMONE KEYSTONE CORP. 
PO BOX 791 
BUTLER PA 16003-0791 

MARMONE KEYSTONE CORP. 
PO EK)X 
BUTLER PA 16003-0791 

MlLL ORDERfltEM NO. 

UCS TABULAR PRODUCTS 
1807 EAST TM ST 
LORAIN, QH 44055 

SHIPPERS NO. P,O. FlUMBER 

1 I J 
DESCRlPTfON AND G M D E  ! 1 2 3 FEB. 201 

1 

PIPE CARBON SMLS STD PEPE API 5 ~ - ' 4 0 ~  EDlTlON WD 1111192 GRADE 0 ASTM A53-*93' GRADE B ASME SA53-'1995 
EDlTlON 1995 ADDENDUM GRADE 6 ASTM A l  06-93 ORADE B/C ASME SA106-'1992 EDlTlON 1993 ADDENDUM ORADE B/C 

BLK REG MlLL COAT PE BEV 30 DEG MEETING ALL TME APPLICABLE REQUIREMENTS OF NACE STANDARD MR-01-75 

MK99O808-02, 
VEH ICLE 

SOLD ADDRESS 
970.00 NFt. 

MAIL TO ADDRESs 1 VENDEOOR 
95-R-O 2 7536 DO92788 07 

METERS DELIVERED: 

DECIMAL POSITIONS POR ELEMEM'S ARE INBICATED BY THE LEFT MARG1N. VERTICAL DOTTED LlNE 053 DECIMAL WlNT 

M72062875 
7 

MATERIAL GOND.: 
AS ROLLED 

O.D.: ln (mm) WALL In (mm) 
0.531 (1 3.463 ) . 4.500 {114.300) 

PRODUCT 
IDENTIFICATION 

8657370 

EX7'!4" 

.50 

.50 

TENSILE 
TEST N P E l  

OR~ENTAT~OM 

STRIPíT/B 

LEGEND: L - LONGITUDINAL T - TRANSVERGE QT- QUENCHED 4 TEMPERED AR -AS ROLLED 8 - BODY W - WELD 
,U - UPSET N-  NQRMALIZED SR- STREESS RELIEVED 

TENS~LE 

MPA 
MIN: 
MAX: 

449.6 
471.6 

PRODUCT 
IOENTlFlCATlON 

897370 
867370 

TEST 
COND. 

AR 

Y/T 

MAX: 

0.65 

CE IS BASED ON THE FOLLOVVNG EQUATICN(S): L 
PAGE 1 ÓF 2 

tYFiE 

HEAT 
PRO0 
PROD 

GAUí3E 
WOTH 

IN 

YlELD 

MPA 
MIN: 
MAX: 

298.6 
31 1 .? 

32.87 

32.81 
34.68 

C 
X100 

22 
19 

SCALE: HRB 
99.5 

90.8 
90.5 

MN 
X l a O  

41 
41 

MIN HYDRO 
PSI 

2880 

2890 
2880 

P 
X l W  

7 
7 

S 
XlaOO 

25 
25 

Si CU 
XlW X I W  

Ni 
X í W  

8 
8 

1 

23 
23 

10 
10 

CR 
X l ó o  

8 
8 

M0 
XlooÍi 

O 
O 

AL N V 

O 
O 

Ti CE 

0.26 
O. 26 

co 



IMSPECTION CERTIFICATE 
DATE: lOf08108 
TIME: 18:03:00 U$X 

. - 
-FULL LENGTM EMI 

I 

I X  lOD X QDflD L , X  , ,  , W l  
PULL LENOTW MPI 1 1 '  

I 
. . 

AS ROLLED 4.500 (114.300), , 0.531 (13.4% 
MATERIAL CONO.: 1 0.D.: tn (mm) ) WALL In (mm> 

F.O. NUMBER 
95-R-017536 

VEHiCLE 
MK990808-02 , 

r 
Ml bL ORDERfiTEM NO. 

00027&8 07 

w ,  , I 
. ADDlTlONAL NOTES I CQMMENTS 

ALL MELTING AND MANUFACTOR'INO LOOK PLACE IN THE USA, NOREPAIRS BY'WLD~NG. NO MERCURY OR MERCURY COMPOUNDS AREA 

METER§ DELNERED: 
, 970,00 Mt. 

SHOPPERS NO. 
M72062875 

FULL LENQTH tJT 
END AREA IN6PECTION (PLAN ENDI 
ePECIAL'EN6 AREA (SEA) INSP. 
e '  ' 

FULL LENBTW DRIFT 

1 Al3DED TO THE STEEL AND ALL MERCURY BEARlNG EQUIPMENT IS PROTECTED BY DOUBLE BOUNDARY 

SIZE 

,QD X OLMP ¡m x u7" 
MPI UT 
MPI UT 

1 DRlFT MANDREL CIZE 
S '  

I 1 
SAMPLE, TESTED ANWOR INSPleCTED IP1 AGCORQANCE WlTM THE 8PEClF lCATlON71 
ANO PULFlhLS THE REQL)EREMefNTS IN SUCW RESPECTS. 

E .  

C3RAIN 
SRE 

BEMD PRóoUCT 
IfSEhlTlFOCATiON 

867370 

LEGEMP: , ' L - LONGlTUOlNAL ' T - TRANSVERSE 6 - B O O Y  'W - WELE) HAZ - HEAT AFFC,CTED ZONE 
TESTING,! INSpECTION JNFORMATION ' , 

PRESPARED BY THE OFFtCE O$: D.6. DABKOWSKI MGR. MET. & 
Q.A. USS TABULAR PRODUCTS 

FMT 

OK 

f EST I INSPE,GTION 1 YE- , 

FULL LENGTH V18UAL t X 

PAGE 2 OF 2 

TEST FT-LSS 
CON9 

RESULT S / CONTIVIENTC 

TEMP MtbJ 
COLlAPSE 

1 

% SHEAR DIR 

2 . ,AV13 , 1 

TEST .' 

LOC 
3 2. AVG 3 


